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The test result refers exclusively to the test presented test model / sample.,

Without written approval of Exclusive Certification Corp. the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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CERTIFICATE OF COMPLIANCE

according to

FCC Rules and Regulations

Part 15 Subpart C& E

Applicant Firetide Inc.
Address 16795 Lark Ave., Ste. 200, Los Gatos, CA 95032
Equipment HotPort Wireless Mesh Node
Model No. HotPort3203
FCCID REP-3200-1
| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures
given in ANSI C63.4 The equipment was passed the test performed according to FCC Rules
and Regulations Part 15 Subpart C& E (2003). The test was carried out on Jul 12, 2005 at

Exclusive Certification Corp.

Signature

i (oun g 59, wes

Anson Chuu / Managar
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1. Report of Measurements and Examinations

1.1. List of Measurements and Examinations
For Frequency 5.15GHz ~ 5.35GHZ

Applied Standard : FCC Part 15, Subpart E (Section 15.407)
FCC Rule . Description of Test Result
15.407(b)(5) . Conducted Emission Pass
15.407(b/1/2/3)(b)(5) |. Radiated Emission Pass
15.407(a/1/2/3) . Peak Transmit Power Pass
15.407(a)(6) . Peak Power Excursion Pass
15.407(a/1/2/3) . Peak Power Spectral Density Pass
15.407(g) . Frequency Stability Pass

For Frequency 5.725GHz ~ 5.85GHZ

Applied Standard : FCC Part 15, Subpart C (Section 15.247)
FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . Radiated Emission Pass
15.247(a)(2) |. 6dB Bandwidth Pass
15.247(b) |. Maximum Peak Output Power Pass
15.247(c) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(d) |. Power Spectral Density Pass
1.1307
;18;2 . RF Exposure Compliance Pass
2.1093

Test engineer: je Y Y>/
P
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2. Test Configuration of EQuipment under Test

2.1. Feature of Equipment under Test

Model
HotPort 3203

Protocol
Firetide Mesh Routing Protocol (FMRP)

Encryption
e 40/64 bit, 104/128 bit WEP keys
128 bit, 256 bit AES keys

Wireless interface

2.4 GHz spectrum

e 2.400-2.497 GHz
(actual channels available for use are
subject to country-specific regulatory
approvals)

e TX Power: Up to 4 W EIRP depending on
country of operation and antenna
configuration

5 GHz spectrum

e 5.250 —-5.350 GHz

e 5.750 —5.825 GHz
(actual channels available for use are
subject to country-specific regulatory
approvals)

e TX Power: Up to 1 W EIRP depending on
country of operation and antenna
configuration

Dynamic Frequency Selection (DFS)

Transmit Power Control (TPC)

Network ports

e Dual 10/100 Mbps Ethernet ports with
circular, watertight IP67-rated connectors

e |EEE 802.3, 802.3u compliant
CSMA/CD 10/100 autosense

Antennas

e Two detachable, 6 dBi omni-directional,
vertical polarization, dual spectrum antennas
(included for network staging only)

e Single detachable 8 dBi omni-directional,

vertical polarization antenna (order

separately)

Note: antennas are spectrum specific

Spectrum: 2.4 GHz and 5 GHz

Connectors: TNC reverse polarity

Length: 16.5 in. (42 cm)

Range: up to 2600 ft (800 m) depending on

spectrum and environmental attenuation

Gain: up to 8 dBi

Enclosure

e Cast aluminum NEMA-4X/IP67 enclosure

e Two antenna connectors (TNC reverse
polarity)

e One power connector

e Two circular, watertight IP67-rated Ethernet
data connectors

e System indicator LEDs (power, status, fault)

e Physical security via lockable mounting
bracket

e Weight: 4.85 Ibs (2.2 Kg) with sun shield
@Dimensions: 9.812" x 7.812" x 2.687” (25 cm
x 19.8 cm x 6.82 cm)

Power

e Input voltage: 24 VDC

e Indoor-rated power supply (transformer): 90-
240 VAC, 50/60 Hz

e Power consumption: 25 W nominal

e 802.3af compliant PoE (PD and PSE)

e Power transition cable: 32.8 ft (10 m)

Regulatory Agency Certifications
Contact your Firetide dealer for product
availability and certifications for your country

Environmental specifications

e Operating temperature: -40°Cto +55 °C
(-40° Fto 131° F)

e Storage temperature: -40° Cto +80°C
(-40° Fto 176° F)

e Humidity (non-condensing) 5% to 95%

e Storage humidity (non-condensing): 10% to
90%

Mesh Management Software
Includes HotView mesh management software

Warranty
One year limited warranty (see warranty card for
details)

Included Accessories

e Lockable bracket for pole and wall mounting

e Indoor-rated power supply

e Sun shield

e \Weatherized Ethernet transition cable
(circular, watertight IP67-rated connector to
RJ-45 connector)

e Weatherized RJ-45 connector kit

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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2.2. RF Module Specifications

Frequency Range

USA: 2.400 — 2.483GHz, 5.25 ~ 5.35Ghz, 5.725 ~ 5.825Ghz
Europe: 2.400 — 2.483GHz, 5.15~ 5.35Ghz, 5.47 ~ 5.725Ghz
Japan: 2.400 — 2.483GHz, 4.90 — 5.091GHz

China: 2.400 — 2.483GHz, 5.725 ~5.85Ghz

Modulation Technique

802.11b/g: DSSS (DBPSK, DQPSK, CCK); OFDM (BPSK,QPSK, 16-QAM,
64-QAM)802.11a: OFDM(BPSK,QPSK, 16-QAM, 64-QAM)

Host Interface

Mini-PCI form factor; Mini-PCI Version 1.0 type 3B

Channels Support

802.11b/g

US/Canada: 11 (1 ~ 11)

Major European country: 13 (1 ~ 13)

France: 4 (10 ~ 13)

Japan: 11b: 14 (1~13 or 14th), 11g: 13 (1 ~ 13)

China: 13 (1 ~ 13)

802.11a

1). US/Canada:12 non-overlapping channels (5.25 ~ 5.35GHz, 5.725 ~ 5.825GHz)
2). Europe: 19 non-overlapping channel (5.15 ~ 5.35GHz, 5.47 ~ 5.725GHz)
3). Japan: 4 non-overlapping channels (5.15 ~ 5.25GHz)

4). China : 5 non-overlapping channels (5.725 ~ 5.85GHz)

Operation Voltage 3.3V +/- 5%

Power Consumption 802.11a 802.11b 802.11g
FTP Tx: 420mA 430mA 410mA
FTP Rx : 300mA 310mA 310mA
Standby mode: 260mA 250mA 270mA
Power saving mode: 50mA 50mA 50mA
RF Kill : 40mA 40mA 40mA

Output Power

802.11b: 18 dBm
802.11g: 18dBm @6Mbps; 15dBm @54Mbps
802.11a: 17dBm @6Mbps; 13dBm @54Mbps

Operation Distance
(depend on antenna
performance)

802.11a: Outdoor: 85m@54Mbps, 300m@6Mbps
Indoor: 20m@54Mbps, 40m@6Mbps
802.11b: Outdoor:300m@11Mbps, 400m@ 1Mbps
Indoor: 30m@11Mbps, 50m@1Mbps
802.119g: Outdoor: 80m@54Mbps, 300m@6Mbps
Indoor: 15m@54Mbps, 35m@6Mbps

Operation System

Windows®98SE, ME, 2K, XP

Supported
Dimension 59.75mm(L) * 44.60mm (W) * 5mm (H)
Security - 64-bit,128-bit, 152-bit WEP Encryption

- 802.1x Authentication
- AES-CCM & TKIP Encryption

Operation Mode

Infrastructure & Ad-hoc mode

Transfer Data Rate

802.11b/g: 11, 5.5, 2, 1 Mbps, auto-fallback, up to 54 Mbps
802.11a (Normal mode): 54, 48, 36, 24, 18, 12, 9, 6Mbps, auto-fallback

Operation Temperature

0°C ~70°C

Storage Temperature

-20°C ~ 80°C

Wi-Fi Alliance WECA Compliant
WHOL Microsoft®e XP Compliant
FAA S/W audio On/Off support

EMC Certificate

FCC part 15 (USA), with multiple e-Antenna
Telec (Japan), with multiple e-Antenna

Media Access Protocol

CSMA/CA with ACK architecture 32-bit MAC

Antenna Connector

2 X SMT Ultra-miniature coaxial connectors
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2.3. Test Mode and Test Software

The following test mode and test software was performed for conduction and radiation test:
¢ 802.11a (CH5: 5260MHz)
e 802.11a (CH8: 5320MHz)
e 802.11a (CH9: 5745MHz)
e 802.11a (CH11: 5785MHz)
e 802.11a (CH13: 5825MHz)
* An executive programs, “Hyper Terminal” Application under WIN XP.
eThe test include six kind of antenna:
Antenna type 1 :external omni antenna.
Antenna model : HG5812
Antenna gain : 12 dBi
Antenna type 2 : external panel antenna
Antenna model : MA0528-19AN
Antenna gain : 19 dBi
Antenna type 3 : external sector antenna
Antenna model : WISP4959018MBV
Antenna gain : 18 dBi
Antenna type 4 : external omni antenna
Antenna model : R380-700.205
Antenna gain : 10 dBi
Antenna type 5 : external omni antenna
Antenna model : MFB51510
Antenna gain : 10 dBi
Antenna type 6 : external omni antenna
Antenna model : MFB49009
Antenna gain : 09 dBi

2.4. Description of Test System

Device Manufacturer | Model No. Description

PC IBM IGV Power Cable, Unshielding 1.8 m

Monitor SIimAGE 510A Power Cable, Adapter Unshielding 1.8 m
Data Cable, VGA shielding 1.35 m

Keyboard IBM KB-0225 Data Cable, PS2 shielding 1.85 m

Mouse IBM MO28VO Data Cable, USB shielding 1.85 m

Modem ACEXX DM-1414 Power Cable, Adapter Unshielding 1.8 m
Data Cable, RS232 Unshielding 1.35 m

Printer HP Desk Jet400 Power Cable, Adapter Unshielding 1.8 m
Data Cable, PRINT shielding 1.6 m

Notebook Dell 510m Power Cable, Adapter Unshielding 1.8 m

(Remote site)

Use Cable:

Cable Description

LAN Unshielding, 1.9m

LAN Unshielding, 10m
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2.5. Connection Diagram of Test System

Remote

workstation 3

2
! 6 [ 1 l:

Printer Modem EUT PC Monitor

4 5

Keyboard

Mouse

The LAN cable is connected form remote workstation to the EUT.
The LAN cable is connected form PC to the EUT.

The 1/O cable is connected from PC to the Monitor.

The 1/O cable is connected from PC to the Keyboard.

The 1/O cable is connected from PC to the Mouse.

The I/O cable is connected from PC to the MODEM

The 1/O cable is connected from PC to the Printer.

N o o~ wDdBR
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3. General Information of Test

Test Site:

Exclusive Certification Corp.

4F-2, No. 28, Lane 78, Xing-Ai Rd. Nei-hu, Taipei City 114
Taiwan R.O.C.

Test Site Location (OATS1-SD):

No0.68-1, Shihbachongsi, shihding Township,
Taipei County 223, Taiwan, R.O.C.

Test Voltage:

AC 120V/ 60Hz

Test in Compliance with:

ANSI C63.4-2003
FCC Part 15 Subpart C& E

Frequency Range Investigated:

AC Power Conducted Emission : from 150kHz to 30 MHz
Radiated and conducted Emission: from 30 MHz to 40 GHz

Test Distance:

The test distance of radiated emission from antenna to EUT is 3 M.

3.1. History of this test report

The Model No. HotPort3203 (Report No: FE05041202-A) and Model NO. HotPort3203 (Report
No: FE05041202-B) are the same products, But B is added 8 of antennas as below:

item | type Vender Model Gain (dBi) Spectrum

1 Panel Maxrad MP24008XFPTRPC 8 2400

2 Omni Maxrad MFB24010 10 2400

3 Oomni HyperLink HG5812 12 5.75.8

4 Panel | RFS CableWave MA0528-19AN 19 5.1-5.8

5 Sector Maxrad WISP4959018MBV 18 4.95.9 90deg
6 Omni Radiall / larson R380-700.205 10 5.7-5.8

7 Omni Maxrad MFB51510 10 5.1-5.8

8 Oomni MaxRad MFB49009 9 4.95.0
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4. Antenna Requirements

4.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional gain

of the antenna exceeds 6dBi.

4.2. Antenna Construction and Directional Gain

item | type Vender Model Gain (dBi) Spectrum

1 Omni HyperLink HG5812 12 5.75.8

2 Panel | RFS CableWave MAO0528-19AN 19 5.1-5.8

3 Sector Maxrad WISP4959018MBV 18 4.95.9 90deg
4 Oomni Radiall / larson R380-700.205 10 5.7-5.8

5 Omni Maxrad MFB51510 10 5.1-5.8

6 Omni MaxRad MFB49009 9 4.95.0
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5. Test of Conducted Emission

5.1. Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the 115
VAC power and return leads of the EUT according to the methods defined in ANSI C63.4-1992

Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8 meters above the

ground plane as shown in section 2.2. The interface cables and equipment positioning were varied

within limits of reasonable applications to determine the position produced maximum conducted

emissions.
Frequency Quasi Peak Average
(MHz) (dB pV) (dB pV)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0 —30.0 60 50

*Decreases with the logarithm of the frequency.

5.2. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

c

o o

All the support units are connecting to the other LISN.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum

Hold Mode.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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5.3. Typical Test Setup

i J %\\@ i
i ’_l_l_‘ ol i
i T N\ 2 T 8ocm !
e UJ \\ — L
i | 80cm —° = ] E
i O// 40cm \\o i
/| USN — 1 L LISN |,
e e e i
5.4. Measurement equipment

Instrument/Ancillary Type Manufacturer Valid Date.

Receiver SCR3501 Schaffner 2005/11/03

LISN NNB-2/16Z MESS TEC 2006/03/30

LISN NNB-2/16Z ROLF HEINE 2006/05/01
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5.5. Test Result and Data

EIT s
Fowsr AT 120 Fal/Phase : NEUTEAL
Test Mode : BOZ.11a CH 5 Temparature @ 20 T
W oo : Humid 14w : 5% 2
[atae 139
80 Lewvel [dBu) Diate: 2005%-07-13
[~ | 14 FCC CLASS.B
— i = |

FCC CLASS-B {AVG)

-, - |

b miiwhﬂ'f T A

=

33r¥ | U{ JE

15

05 0.5 1 2 5 0 20 30
Trace: {Disciete) Freguercy (Miiz)
Eead O
Frag Lewal Factor Lewel Limit Limat Fewar
KHz dBu¥ dB dBu¥ din¥ dBu¥
0.28 48 .13 0.35 47,50 20,76 -2.20 LYERAGE
0.28 al .Bg 0.35 52.04 G0 TE . N )
b.40 46 .70 .50 47 .28 47 .05 -0 .66 AVERAGE
[.40 3% .89 0.350 33.39 37.93 -4 .36 0r
0.435 353 .34 0.49 33,33 36,80 -0.97 Qr
N .45 45 &a 0.4q 46 38 46 &0 -n .42 ATERAGE
b.51 54 .35 0.47 54,82 S6.00 -1.14 Qr
0.5l 44 9g 0.47 45.45 4,00 -0.35 AVERAGE
0.36 al.91 0.46 3T 36,00 -3.63 Qr
0,56 43.81 0,46 44 27 46 .00 1.3 AVERAGE
062 42 .85 0.45 43.30 46 .00 ] AVERAGE
0.62 50,93 0.45 51,38 56,00 -4.62 QP
0,63 a0 .34 0.44 a0.78 56,00 =322 qQrF
D.6% 47 .89 .44 43,33 46 00 -2 .67 AVERAGE
n.73 49 52 0.43 49 495 5600 -f .05 ne
0,73 42 .41 0.43 42,84 46,00 -3.18 AVERAGE
b.74 4z .91 0.43 49,34 S0G.00 -6 .00 QF
0.74 41 .85 0.43 42,28 46 .00 -3.72  AVERAGE
D.85 4T 97 0.4z 48 34 o6 .00 -7.66 Op
0.85 41 .36 0.4z 41.7% 46,00 -4 .22 AVEREAGE
020 46 .62 0.41 47 .03 56,00 -5 .07 Qr
0,20 40,52 0.41 40,93 46,00 -2.07 AVERAGE
0.96 44 53 0.40 45,103 26 .00 -10.,99 Qp
[ 9h 36 82 0.40 37 .22 4f .00 -5 .78 ATERAGE
1.42 45.51 0.45 45,96 S6.00 -10.04 QF
1.42 35.389 0.45 36.34 46,00 -9 .66 AVERAGE
1.47 4 25 0.36 46.71 S6.00 -4 24 Qr
1.47 26 .45 046 6.9l 46 .00 -9.09  AVERAGE
1.53 45 85 0,46 46,31 2600 -9.88 0P
1.532 35.82 0.6 36,18 A6 00 070  AVERAGE
1.59 44 .87 0.47 45,34 SE.L00 -10 .66 (F
l.5% 3412 0.47 34,59 46 .00 -11.41 AVERAGE
1.Th 43 92 0.42 44 40 SR 0N -11.60 ne
1.76 34.71 0.4% 35,19 A6 .00 -10.21 LVERAGE

Eemarks: 1. Level = Read Level 4+ Factor
A, Factor = LISH{ISNY Factor + Cahle Loss
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FCC Test Report: FE05041202-B

EIT S Has
FPower : AT LZ20Y Pol/Phase : LINE
Test Mode : B0Z.11a CH 35 Temperature : 2B T
W amo : Humid 14 : 52 2
[t 141
8D Lewel [dBuv) Diate: 2005-07-13
[Py | FCC CLASS-B
i . FOC CLASS-B (AVG)
_ 24 |
| !Jiil L | t
15 015 0.5 . 1 . 2 5 0 20 30

Trace: {DHscete) Erequenty (MHzy

Eead Oere g

Freqg Lewal Factnor Leveal Linit Limit Fewma rlk

WHz dBu¥ dE dBuV dBu¥V dBa¥

0.28 45 .36 0.35 45.71 o0.76 -Z2.053  AVERAGE
h.22 Sl .49 0.35 51,24 B0 6 -g.0d ne

0.40 46 52 0.50 47 .02 47 .05 -0.03 ATERAGE
0.40 D22.93 Q.30 23.43 a7 .95 -4 52 QF

.45 S5 .42 0.4 a3.7T1 SB =0 -1.09 nr

0.45 45 &1 0._4g 46 10 46 20 -n.70 ATERAGE
0.5l o431 0.47 247 SE.00 -1.22 QP

n.31 44 .29 0.47 45 .30 46 .00 -1 .64 AVERAGE
.36 al.72 0 .46 2218 46 .00 -3.82 OF

0.56 44 .15 0.46 44 .61 46 00 -1.39  AVERAGE
062 42 .73 0.4% 4z .12 46 00 2R3 ATERAGE
0.6z al.31 Q.45 T e 57 o6 .00 -4 .24 QP

0.68 ST e 7 5] 0.44 al.47 S6 .00 -4 53 Qr

[.68 4% 2] .44 43.25 46, 00 LTS AVERAGE
n.73 49 A3 0.4z 5006 SR 00 -5 .04 ne

n.73 44 .56 0.4z 442 .99 46 .00 -3.01 AVTERAGE
0.79 4% a1 0.4z 49 .04 o6 .00 -6 .28 nr

n.79 41 .83 0.4z 42 2 46 .00 372 ATERAGE
0.85 47 .89 0.42 45,31 o600 -7.69 QOF

D.25 41 .42 0.4z 41 .24 46 .00 -4 168 AVERAGE
0.90 46 .75 0.41 47 16 oB 00 -4 .54 QP

0.90 41 .59 0.41 42 .00 46 .00 -4.00 ATERAGE
0.96 44 75 .40 45.15 26,00 -10 .83 0y

0 .96 36 .98 0._40 37 .38 46 00 -8 .62 ATERAGE
1.42 45 .69 0.45 4614 SE .00 -0 _BH Qe

1.42 36.21 0.45 36 .60 46 .00 -9.34 AVERAGE
1.47 46 .45 0.46 46.91 S 00 -9.09 nr

1.47 Eh.31 0.46 in.a7 4% .00 -0.05F  AVERAGE
1.53 45.79 .46 46,25 26,00 -9.75 0r

15453 2575 0.1& 36,21 46,00 -0.74 AVERAGE
1.59 44 .91 [t 45,38 26,00 -10.62 QF

1.5%9 34 36 0.47 34 83 46,00 -11.17 AVERAGE
1.76 43 26 0.42 44 34 5600 -11.66 QF

1.76 2571 0.42 36,10 46,00 -0z AVERAGE

Remarks: 1. Lewel = Read Level + Factor

4. Factor = LISH{ISNY Factor + Cable Loss
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FCC Test Report: FE05041202-B

EVT ;3203
Fowsr : AC 1207
Test Mods : B0Z.11a CH B
M & mo :
Data: 140

Fol/Phase : NEUTEAL
Temparatnre : 26
Homid 1t : 5% %

Date: 2005-07-13

Level (dBy
L (B}

FCC CLASS-B

FOC CLASS- B (AVG)

1"V

=18 013 0.5 1 2 o 10 20 30
Trace: (Disciete) Ereanency (W)
Fead (e g
Freq Lewal Factor Level Limit Limit Fema rk
MH = dBu¥ dB dBu ¥ dBu¥ dBu¥
.25 48 24 0.35 42,59 a0 .76 =217 AVERAGE
n.2e Sl .78 0.33 S2.13 e TG -%.63 ()
0,40 46 G5 0.50 47.15 47,05 -0.820 AVERAGE
.40 2276 .30 25260 37.95 -4 .09 QF
.45 RS 0.4 20, TZ S L 20 -1.0% F
0.45 45 5k 0.449 4605 46 20 -0.75 ATERAGE
0.51 24011 0.4% 54,58 5600 -1.42 QF
0.5l 4502 .47 45,49 4,00 -0.31 ATVERAGE
.56 al .93 0.465 Az, 39 56,00 -3.01 Qr
[1.56 43.75 0.46 44 .7 46 .00 -1.79 AVERAGE
0.6 42 .71 .45 43,16 Af 00 -2.84 AVERAGE
n.62 o0 a3 0.45 al.ig o600 -4 .02 QF
N.6% a0 .45 0.44 a0 59 S0 .00 -3.11 QF
.68 4% .89 0.44 43.33 46,00 =g AVERAGE
n.73 49 52 0.4z 40 .45 56 .00 -6.05 ne
n.73 42 .53 0.4z 42 .06 A, 00 -3.04 AVERAGE
n.7a 45 .21 0.43 49 34 S0 .00 -0 .00 QoF
n.7a 41 283 0.43 42 .28 46 .00 3.7 ATERAGE
0.85 47 .98 0.4z 48 40 Sh 00 -T .60 or
.25 41 .36 0.4z 41.7% A6, 00 -4 .22 AVERAGE
[.an 46 62 0.41 47 .03 o6 .00 -4.0Y QF
n.an 41 .63 0.41 42.04 46,00 -5.08 ATERAGE
.96 44 63 0.40 453,03 56,00 -10 .09 np
0.9k 3622 .40 LR A6 .00 -5 .72 ATERAGE
1.42 45 .21 0.45 45,66 o600 -1 .24 QF
1.42 32,349 0.45 in. 34 46,00 -9 .00 ATERAGE
1.47 46 25 .46 46,71 SE 00 -9 2y F
.47 1Al .48 3702 4600 -5.03  AVERAGE
1.53 45 85 .46 46,31 of 00 -89 0P
1.53 35 .89 0.6 36,35 A6, 00 -9.65 AVERAGE
1.59 44 .87 0.47 45,34 6 .00 -10 .66 Qr
1.59 34,12 0.47 34,59 46,00 -11.41 ATERAGE
1.Th 43 92 0.42 44 40 SR 0N -11.60 ne
1.76 24.71 0.42 35,10 A6 00 -10.21 AVERAGE

Bemartks: 1. Level = Read Level + Factor
&, Factor = LISN{ISNY Factor + Cable Loss
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FCC Test Report: FE05041202-B

EIT D 3203

Fower BT 1207 Paol/Phase : LINE
Test Mode : B0Z.11a CH B Tenperature : 26 T
M amo : Humid ity : 5% 2
Data 142
0 Lewvel (dBulv) Date: 2005-07-13
Hﬁ‘m‘“haﬁu [ FCC CLASS-B
R SR FCC CLASS-R (AVG)

il DM

-15 LS B 0.5 1 2 5 i1 20 30
Trace: {Discrete) Frequency (MH2)
Eead Uwre 1
Freg Lewa] Factor Level Lintt Limit Fema ck
KHz dBu¥ 1B dBu¥ dBu¥ dBu¥
0.28 42 32 .35 48 67 o0, -2.04 AVERAGE
0.22 al .63 0.35 51.92 E0 6 -8.74 Qe
0.40 46 .40 .50 45 .00 47,05 -0.08 AVERAGE
0 .40 a2 .87 0.50 a3.37 a7 .93 -4 .58 QF
0.45 2503 0.4% 55 .52 SR _ED -1.23 P
0. 45 45 RE 0.49 4617 46 80 -0 .63 AVER AGE
0.51 54 .23 0.47 54,70 o600 -1.30 QP
0.3l 44 .3 0.4% 45,35 45,00 -0.62 AVERAGE
0.536 al.79 0.46 22,25 J6.00 -3.73 QP
0,56 44 23 0.46 44 (9 46,00 -1.31 AVERAGE
062 42 59 0.45 43,1 46 00 -1.B6 ATERAGE
(I ol .36 0.45 3l.81 o600 -4.19 QF
0.635 al .16 0.44 al.ao 26 .00 -4 .40 QF
D.68 42.89 .44 43,33 46, 00 -2.67 AVERAGE
03 49 A& 0.4z 011 5600 -5 _Ra ne
0.73 42 61 0.4z 42.04 A6 00 -2 .06 AVERAGE
0.79 45 01 0.43 49 .04 J6 .00 -0 .96 QF
0.79 1 .83 0.43 42 .2 4600 =372 ATERAGE
0.25 47 9] 0.4z 48 33 5600 -7.67 OF
0.25 41 .42 0.42 41.24 46,00 -4 16 AVERAGE
0,90 46 .75 0.41 4716 SB.00 -4 .54 QF
0,90 41,61 0.41 4202 46,00 -3.93 AVERAGE
0.96 44 75 0.40 45,15 Sb, 00 -10.83 F
0.9k 3608 .40 37 .38 46 00 I e ATERAGE
1.42 45 .72 .45 46,17 o600 -9.83 QF
1.42 3021 Q.45 30,60 45 .00 -9.34 AVERAGE
1.47 a6 32 0.46 46,78 JB 00 -9 22 QF
1.47 B3] .46 im.97 4f . ) -0.05F  AVERAGE
1.53 45.70 (.46 46,25 o, 00 0.7y 0p
1.52 2575 0.46 I6.21 A6, 00 -0.70 AVERAGE
1.59 44 9] 0.47 45,38 o600 -10 .62 Qr
1.59 34 .51 0.47 34 .98 46,00 -11.02 ATERAGE
1.7h 43 _Bh Nn.4s8 44 34 Sf 00 -11_6A ne
1.76 25 .83 0.4s2 631 A6 00 -0.60 AVERAGE

Bemartks: 1. Level = Read Level 4+ Factor
2. Factor = LISN{ISNY Factor + Cable Loss
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FCC Test Report: FE05041202-B

ENT o 3203
Powar AT 20T
Test Mode : BOZ.11a CH O
M o :
Data 145

Lewel (dBy
80 (UBUA)

Pol/Thase : NEUTRAL
Temperatnre : 2B i&:
Homidits : o% i

Dane;: 2003-07-13

"l

FCC CLASS-B

FCC CLASS- B (AVIG)

15

B i A £
Trace: {[Msciete)

Fead
Frag Lewal
WMH = dBu¥
0.28 48 32
0.28 A1 .78
0.40 46 &S
.40 2276
.45 e 24
0.45 45 _5h
0.1 54011
0.51 45 .02
.56 al .33
0.56 43.75
0.62 42 .71
0.62 o0 A
0.68 a0 .58
0.68 47 .89
n.73 49 52
n.7z2 42 4%
0.7% 45 .21
n.7a 41 .83
0.85 47 .98
0.85 41 .36
0.20 46 62
.90 41 .63
0.96 44 .63
0 .96 3682
1.42 4521
1.4Z2 35.59
1.47 46 23
1.47 2608
1.53 45,85
1.53 35.89
1.59 44 .27
1.5% 3425
1 .7h 43 .91
1.76 34.71

0.5

Factor

o e S R R R o o o B S B e B B B B W S o Y B

Frequency {MHz}

Lewal

dBu¥

45,
S
47,
5k,
a3.
4 .
24
45.
a2,
44.
43.
.38
02
43.
490
12.
49,
42,
45,
T8
47 .
42.
45.
37
15.
30,
46,

44
31
#3a
L
2
A0
B

a1
al

41

3
46
36
42
34
44

b7
13
15
263
TZ
ns
28
49
34
21

1t

33
a5
a1
34
LB
410

03
04
03
22
B
34
Tl

19

Femarks: 1. Lewvel = Read Level + Factor

Z. Factor = LISN(ISN) Factor 4+ Cable lLoss

2

.00
.00
00
L0
0
.00
L0

dBuo¥

-2.09  AVERAGE
-§.63 QF
-0.80  AVERAGE
-4.69 QF
-1.08 QF
-0.75  AVERAGE
-1.42 QP
-0.31 ATER AGE
-5.01

or
-1.7%  AVERAGE
-2.84  AVERAGE

-4.62  QF
-4.85 QF
-Z2.6%  AVERAGE
-6.05 QF
-2.09  AVERAGE
-0.66  QF
-3.72  AVERAGE
-T.50 QP
-4.22  AVERAGE
-8.0% QP
-3.50  AVERAGE
-10.9% Qp
-8.78  AVERAGE
-10.34 QP
-9.66  AVERAGE
-5.29 QF
-8.30  AVERAGE
-9.69  0OF
-0.63  AVERAGE
-l0,60 QF
-11.28  AVERAGE
-11.60 QF

-10,81  AVERAGE

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Jul. 28,2005 18 of 121



FCC Test Report: FE05041202-B

ETT D 3203
Powe 1 AT 120X Fol/Phase : LINE ]
Test Mode - RBOZ2.11a CH O Temperatnre @ 2R T
Mamo : Homidits : 5% 2a
ata 143
5o Vel (4BUV) Date: 2005-07-13
[ FCC CLASSB
T FOC CLASS-B {AVG)
33 WW\, W
-15 015 0.3 1 2 o 10 20 K11}
Trace: {HsCrete) Frequency (MHz)
Fezad [wrey
Frag Lewsl Factor Leweal Linit Limit Fewa ck
WMH = dBu¥ dE dBu¥ dBu¥ dBu¥V
.28 48 32 0.35 48 .67 20,76 -2.09  AVERAGE
0.28 5l.683 (.35 51.9%8 B0, TH -2.79 0p
0,40 46 51 .50 47 .01 47 .35 -0.04  ATERAGE
.40 a2k 8T 0,30 23537 a7 .95 -4 .59 QF
.45 a25.03 .4 25,54 lop il -1.48 P
0.45 A5 o .49 46 20 46 80 -0 .60 ATERAGE
Bl 54 .23 0.47 54,70 56,00 -1:30 QP
0.51 44 91 0.47 45 .35 46,00 -0 .62 ATERAGE
.56 al B2 .46 2228 26,00 -5.72 QF
.56 44 73 .46 44 63 46 .00 -1.31 AVERAGE
062 42 .69 0.45 43.14 46 .00 -2.86  AVERAGE
0.62 S1.36 (.45 al.581 S6.,00 -4 .19 Qr
0.6& al .23 (.44 al .69 26,00 -4 .31 QF
.68 42 .89 .44 43,33 46,00 4.6 AVERAGE
n.73 40 A% .43 S0_11 56 .00 -5 .80 0P
0.73 42 .68 .43 43.11 46,00 -2.89  AVERAGE
.73 45 .01 .43 49 .04 26,00 -G .80 QF
0,73 41 .83 0.43 47 .28 46,00 -5.72 ATERAGE
.85 47 91 0.4z 48 .33 o600 -T.8Y QP
D.g5 41 .54 q.42 41.06 46,00 -4 .04  AVERAGE
0.0 46 75 0.41 47 .16 5600 -2 .B4 QP
.20 41 .61 .41 472 .02 46,00 -5.83 ATERAGE
.96 44 .82 .40 4522 26,00 -10.98  Qp
1.9k AR 08 .40 37 .3 4R 00 T ATERAGE
1.42 45 .72 (.45 16,17 6. 00 -9.83 QP
1.42 36.35 .45 3G .a0 46,00 -9 .20 ATER AGE
1.47 46 .32 .46 4673 26,00 -9 24 QF
.47 2651 0.46 36,97 46,00 -9.03 LVERAGE
1.53 45,749 0.46 df .15 o600 -9.75 qr
1.53 35.75 046 36.21 46,00 -9.79 AVERAGE
1.5% 44 .21 0.4% 45,38 56,00 -10.62 QP
1.39 34.51 0.47 34,08 46 .00 -11.02  AVERAGE
1.7h 43 26 0.4% 44 34 56 .00 1 M [r
1.76 35.23 0.42 36,31 46,00 -0 .69 AVERAGE

Bemarks: 1. Lewvel = Eead Level + Factor
4. Factor = LISK(IENY Factor + Cable Loss
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FCC Test Report: FE05041202-B

ETT ¢ 3203
Fower R o I 0 Fol/Phase : NEUTEAL
Test Mode : BOZ.11a CH 11 Temparatnre : 2B T
M 1o : Humid it : 5% 28
Data: 146
80 Lawvel [dBuv) Diate: 2005-07-13

FCC f,l__.'-'LES-E
I5 FOC CLASS-RB (AViG)
AH “l
Wu i -
33 AN e e,
H|‘| 0 TV
ORI L KON T e | |
15 013 0.5 1 2 5 0 20 30
Trace: {Discrete) Feeanency i)
Eead Owe 1
Freq Lewal Factor Lewel Lintt Lim1t Fema ck
KHz dBu¥ dbB dBv¥ dBu¥ dBa¥
0.28 da 32 0.35 48 67 20,76 -2.09 ATVERAGE
h.28 Sl.78 0.35 a2 076 -8.63 np
0.40 46,71 0.50 47.21 47 .95 -0.74 ATERAGE
[.40 2270 .30 a3 .26 J7 .93 -4 .09 nF
.45 2523 .42 et SB 20 -1.08 F
N.45 45 52 n.4ag 46 .01 46 20 -n_.74 ATER AGE
0.5l sS4 .11 .47 o4 .58 SE 00 -1.42 QP
0.1 45 .02 .47 45.49 4600 -0.51 ATEEAGE
.36 al .93 .46 2259 J6 00 -i.nl nF
0,56 4375 0.46 44 .21 46 00 -1.79 AVERAGE
062 42 .75 .45 43 .20 4600 -2 .80 ATERAGE
.62 S0 .23 .45 al.ag SE 00D -4 .62 QP
0.68 a0 5% .44 al.0z S6 00 -4 .03 nr
D.68 42 .89 .44 43,33 46 00 -2.6% AVERAGE
073 49 52 0.4z 49 495 SR 00 -f_05 ne
0.73 42 .51 .43 42 .94 4600 -3.08 AVERAGE
0.79 45 2] .43 49 34 J6 .00 - .0G nQF
0.79 41 =23 .43 42 28 46 00 -3.72 AVERAGE
D.85 4T a5 0.4z 48 .37 o600 I | 0r
0.85 41 .26 0.4z 41.72 A6 00 -4 .22 AVERAGE
0.90 46 62 0.41 47 .03 Sb 00 -5.87 QF
0.90 [ .69 .41 4210 4600 -3.e0 ATERAGE
0.96 44 63 0.40 45.03 26,00 -10.59 0r
[ .96 SR .22 0.40 37 .22 4600 -5 T8 ATERAGE
1.42 45 .21 0.45 45 66 SE 00 -10.34 nF
1.42 30.94 .45 3059 46 .00 -49.01 ATERAGE
1.47 46 23 .46 46.71 S 00 -9.29 or
1.47  36.98 046 37.44  46.00  -3.50 AVERAGE
1.53 45 .85 (.46 46,31 o, 00 -9.60 QP
1.53 25 .89 0.46 36,35 A6, 00 -8.63 AVERAGE
1.59 44 95 0.47 45 .42 o600 =10 .34 Qr
1.5% 34.23 0.47 3472 46 .00 -11.23 ATERAGE
1.7h 43 92 n.4s8 44 4N Sf 00 -11.60 ne
1.76 34 .71 0.4 35,19 6,00 -10.21 AVERAGE

Bemartks: 1. Level = Read Level 4+ Factor
2. Factor = LISN(ISNY Factor 4+ Cable lLoss
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FCC Test Report: FE05041202-B

ETT ;3203
Fowsr 3AE 120y Pol/Phase : LINE
Test Wode 802 .11a CH 11 Temperatnre : 26 T
M 1o : Humid it : 5% 2e
Datae 144
B Level [dBul) Diate: Z2005-07-13
g FCC CLASS-B
B . FOC CLASS-B (AVG)
At
[ il
415 015 0.3 1 2 5 10 20 30

Trace: {DHscete) Frequency (MHz)

Read Oy

Freq Lewe] Factor Lewel Linit Limit Rema ck
MHz dBu¥ dEB dBu ¥ dBu¥ dBu¥

0.28 42 36 0.35 42,71 2076 -2.03 AVERAGE
0.2% Sl .44 .35 51.84 B, TE -&.02 QP

b.40 46 52 .50 47.02 47 .05 -0.03 AVERAGE
040 52.93 .30 33.43 37.95 -4 .32 QP

0.45 2322 .49 33.71 a6, ED -1.09 P

[ 45 45 A1l 0._49 4610 46 820 -7 AVERAGE
b.51 54 .31 Q.47 54.78 5600 -1.22 QP

Bt 44 .89 (.47 45,36 4,00 -0 .64 AVER AGE
0.36 Sl (.46 32018 36,00 -3.82 Qr

0.56 44 15 0.46 44 61 4600 -1.34 ATERAGE
.62 42 .73 .45 43.1% 46,00 -2.32  ATEEAGE
0.62 o131 .45 21,76 o600 -4 24 P

0.68 al1.03 .44 31.47 J6.00 . | nr

0.68 47 .81 0.44 43,25 46,00 =3 T AVERAGE
n.73 49 A3 043 50 .0F 560N -5 .04 ne

0.73 42 .56 .43 42,90 46,00 -3.01 AVERAGE
0,74 4% .61 0.43 49.04 SG.00 -6 .95 nr

0.7y 41 .85 .43 42,28 46,00 -3.72  AVEEAGE
0.85 47 20 0.42 48 .31 b 00 -T.6Y 0F

0.85 41 .42 0.4z 41.%4 46,00 -4 .16 AVERAGE
0.0 46 75 .41 47 .16 o600 -4 .54 nr

0,20 41 .59 .41 42.00 46,00 -4 .00 ATERAGE
0.96 44 75 0.40 45,15 2600 -10 .83 0r

0 .9h AR Q% 0_40n 37 .38 46 0N - _hd  ATERAGE
1.42 45 .60 0.45 46,14 o600 -0 86 NP

1.42 36.21 0.45 36,665 46,00 -9 .34 ATERAGE
1.47 4 .45 .46 46.91 .00 -9 0% F

1.47 Eh.31 0.46 3h.a7 46 .00 -0.05F  AVERAGE
1.53 45,749 0.46 46,25 of 10 -0.73 QF

1.53 35.75 0.46 3621 46,00 -0.74 AVERAGE
1.5% 44 9] 0.47 45,38 o600 -10.62 QF

1.59 34 .36 0.47 34 83 46,00 -11.17 AVERAGE
1.7h 4% _2A 0.4z 44 34 SR 00 -11_bA nr

1.76 2571 0.4g8 36,10 6,00 -0k AVERAGE

Femarks: 1. Level = Read Level + Factor
£. Factor = LISNCIEN) Factor + Cable Loss
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FCC Test Report: FE05041202-B

EUT ;3203
Fowsr : AC [Z20¥ Fol/Phase : NEUTEAL
Test Maode : BOZ.11a CH 13 Tempe ratnre @ 2B
M e mo 2 Huomid 1t - 5% 24
Data 147
= Level (dBuv) Date: 2005-07-13
il Ll b FCC CLASS-B
i # FOC CLASS-B (AVG)

Hi?ilf-=§f M e

Sl

A3 LU ] 0.3 1 2 5 gL 20 30

Trace: (Discrete) Frequency (MHz)
Fead Oy
Freqg Lewval Factorx Lavel Lintt Limit Fema rlk
MH =z dBu¥ dH dBu¥V dBa¥V dBu¥
.28 dg .32 ) 48 67 o076 -2.09 AVERAGE
n.2e Sl.g2 0.35 e o BT -8 .59 e
0.40 46 .71 .50 47 .21 47 .95 -0.74 AVERAGE
0.40 3z .51 .50 33.31 a7 .95 -4 .04 QF
0.45 3523 0.4% Josd il N -1.0%8 JF
0.45 45 52 n.44q 46 .01 4R 20 -0 .74 AVERAGE
n.51 54 .00 .47 54 .56 S 00 -1.44 r
1.5 45 .02 .47 45.44 4 .00 -0.31 AVERAGE
0.36 3l .23 .46 32,39 36 .00 3.0l [F
0n.56 43 .71 0.46 44 17 4600 -1.83 AVERAGE
0n.62 42 75 .45 43,20 46 00 -2 .20 AVERAGE
0.62 S0 .29 .45 51.:24 S6 .00 -4 .6E F
0.6% a0 5% .44 51.02 2600 -4 .0y nF
.68 42 .29 .44 43.33 46,00 =2.b7 AVERAGE
0n.73 4q 54 0.43 5002 5600 -5.038 ne
0n.73 42 .51 0.4z 42.04 A6 00 -3 .06 AVERAGE
n.7a 4% .91 .43 49,3 S .00 -G B0 Qr
n.7a 41 .79 .43 42,22 465 .00 -3.78 AVERAGE
.25 47 Q5 0.4z 48 .37 b 00 -7.63 0P
0.25 41 26 .42 41.78 A& 00 -4 .22 AVERAGE
0.20 46 50 0.41 47 .00 SO0 -9.00 or
0.0 41 .69 0.41 42,10 46 .00 -3.580 AVERAGE
.26 44 63 0.40 45.03 SB .00 -10 .9y i
0.9k 36 _B5 0.40 AR A6 00 P AVERAGE
1.42 45 .21 .45 45 66 5600 -10-.34 nr
1.42 35 .04 .45 3o .39 4 00 -9.61 AVERAGE
1.47 46 36 .46 465,82 S 00 -49.15 JF
1.47 2698 0,46 374 46,00 -2.38 ATERAGE
1.53 45 .85 .46 4631 26 .00 -¢.69 QP
1.53 35.81 0.46 3627 A6 .00 -0.73  AVERAGE
1.5% 44 .35 .47 4542 SEL00 10,38 QP
1.5% 34,25 .47 3472 46 00 -11.28  AVERAGE
1.76 43 .92 0.42 44 40 5SRO0 -11.60 QF
1.76 34.71 0.4% 35,19 A6 .00 10,81 AVERAGE

Eemarks: 1. Level = Read Level 4+ Factor

4. Factor = LISR{ISN Y Factor + Cahle Loss
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EUT ;3203
Fower : AC 1207 Fol/Phase » LINE
Test Maode : BOZ.11a CH 13 Temperatnre @ 26 =
Mmoo = Homid it : 58 28
Datae 14%
o Lavel (B Cane: Z005-07-13
— ) A 1) FCC CLASS-B
LR FOC CLASS-B (AVG)

2] LA

15

i 015 i 2 10 20 30
Trace: {CHscrete) Figaiency (MHZ)
Read Owre g
Freq Lewsal Factor Lewel Linit Limit Fema rlk
MH = dBu¥ dE dBEuY dBu¥V dBa ¥V
0.25 4% .36 .35 42,71 20,76 -Z2.03 AVERAGE
0.2z Sl.49 0.35 5l.24 S & -2 .0l nF
.40 16 .58 .50 47 .08 47 .05 -0.e7 AVERAGE
0.4n 32,93 0.50 33.43 37 .95 -4 .32 F
0.45 2222 0.4% 357 SB 20 -1.09 0
0._45 45 /3 0._44q 6 _12 A/ 80 N _AF LTER AGE
n.51 54 .21 047 54.72 56 .00 -1.22 F
n.51 44 .79 0.47 45.26G 4G .00 -0.74 AVERAGE
0.56 a2l .72 0.46 2218 6 .00 -3.82 O
.56 44 15 .46 44 61 46,00 -1.34 AVER AGE
0.2 42 .73 0.4% 42 .12 46 00 —2.23 AVERAGE
0.6z 51 .36 0.45 51.21 56 .00 -4 .19 op
0.63a 3103 0.44 21,47 D600 -4 33 nF
.63 4z .81 .44 43 .25 48,00 275 AVERAGE
0D.72 49 71 0_4= 50,14 56 .00 -5 _BA OF
n.7a 42 .56 0.432 42 .00 A& 00 -3.01 AVERAGE
n.79 4% .01 0.43 49 .04 o600 G905 nF
n.7a | .83 0.43 42,2 46 .00 -3.72 AVERAGE
.85 4T a1 0.4z 48 33 S6 .00 “T.67 P
n.85 a1 .42 0.4z 41.24 A6 00 -4.1% AVERAGE
0.0 46 .79 0.41 47 .20 5600 -8 .80 F
020 41 .59 0.41 42 .00 46,00 -4 .00 ATERAGE
.96 44 75 .40 45,15 SB ., 00 -10.83 np
0 _9f AR .91 0 _4n A3l Af 00N & _f4 LTERAGE
1.42 45 .69 0.4% 46,014 SE 00 ] F
1.42 36 .21 0.45 1wl v 4G .00 -9 .34 AVERAGE
1.47 46 .45 0.46 46 .91 S 00 -9.09 ap
1.47 1N .48 370l 46, 10 -5.09  ATERAGE
{153 45.70 Q.46  46.25  S6.00  -0.75 QP
1.532 2575 0.1& 3621 A6, 00 -9.79  AVERAGE
1.58  44.91 0.47  45.38  56.00  -10.62 QP
1.5%9 34 .41 0.47 3488 46,00 -11.12  AVERAGE
1.Th 43 2R 0.4a 44 34 SR 00 -11.66 QP
1.76 2571 0.1g 36,19 A6, 00 -0.81  AVERAGE

Eemartks: 1. Level = Read Level + Factor
2. Factor = LISHCISNY Factor + Cable Loss

Test engineer: j‘e Y ¥ Y
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5.5.1. Test Photographs

Front View

ri-:-,‘»‘1-.-_‘.'.}‘.\.-_‘_-.1]-.-'.- A5,

05041202 B

Rear View
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